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Bellaterra: 21% September, 2022
File number: 16/12570-1550 Part 2 M1 _ A
% :_.__-\?. E NS A Y 0S
Reference of the  ALUCOPANEL MIDDLE EAST L.L.C. N° 9/LE895
petitioner: National Industries Complex
P.O. Box 18022, Dubai-UAE
Activities marked with (*)
are not covered by the
ENAC accreditation

Description of the modification: Due to a typographic mistake, the file number is changed. The
changes are shown in italics.

The present report supersedes the test report number 16/12570-1550 Part 2 dated on 6 September,
2016.

It is responsibility of the client to replace the original and all the copies.

CLASSIFICATION REPORT

1- CHARACTERISTICS OF THE PRODUCT

Commercial product reference: ALUCOPANEL U.S.A FR
SAMPLE 1 ~ Thizkness 4 mm
The product has eight layers:

e Layer 1: Coating-Polyvinylidene fluoride paint (PVDF), with 0.02 mm (first coat)/0.01
mm (second coat) in thickness, 0.07 kg/m? in superficial density and bright silver
colour.

» Layer 2: Primer coating-Solvent based paint (Polyester (PE) coating), with 0.007 mm
in thickness, 0.02 kg/m? in superficial density and white/grey colour.

e Layer 3: Aluminium (Aluminium Alloy Skin 3105 grade), with 0.5 mm in thickness and
2.7 g/cm? in density.

» Layer 4: Adhesive film (Bonding film), with 70 microns in thickness and 0.920 g/cm?
in density.

* Layer 5: Mineral filled/flame retardant Euroclass B core, with 3 mm in thickness, 1.6
g/cm? in density and white colour.

This document may only be copied in full. Digital reports with an electronic signature will be considered as an
original document, as well as its respective electronic copies. The impression of this document will not have legal
validity. This document has 5 pages, of which -- are annexes.

LGAI Technological Center S.A. Inscrita en el registro Mercantil de Barcelona, Tomo 35.803, Foliol, Hoja N® B-266.627 Inscripcion 13 C.1F. : A-63207492
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* Layer 6: Adhesive film (Bonding film), with 70 microns in thickness and 0.920 g/cm?
in density.

* Layer 7: Aluminium (Aluminium Alloy Skin 3105 grade), with 0.5 mm in thickness and
2.7 g/cm? in density.

* Layer 8: Primer coating-Solvent based paint (Polyester (PE) coating), with 0.007 mm
in thickness, 0.02 kg/m? in superficial density and white/grey colour.

SAMPLE 2 — Thickness 6 mm
The product has eight layers:

» Layer 1: Coating-Polyvinylidene fluoride paint (PVDF), with 0.02 mm (first coat)/0.01
mm (second coat) in thickness, 0.07 kg/m? in superficial density and bright silver
colour.

» Layer 2: Primer coating-Solvent based paint (Polyester (PE) coating), with 0.007 mm
in thickness, 0.02 kg/m? in superficial density and white/grey colour.

* Layer 3: Aluminium (Aluminium Alloy Skin 3105 grade), with 0.5 mm in thickness and
2.7 g/cm? in density.

* Layer 4: Adhesive film (Bonding film), with 70 microns in thickness and 0.920 g/cm?
in density.

¢ Layer 5: Mineral filled/flame retardant Euroclass B core, with 5 mm in thickness, 1.6
g/cm? in density and white colour.

» Layer 6: Adhesive film (Bonding film), with 70 microns in thickness and 0.920 g/cm?
in density.

» Layer 7: Aluminium (Aluminium Alloy Skin 3105 grade), with 0.5 mm in thickness and
2.7 g/cm? in density.

e Layer 8: Primer coating-Solvent based paint (Polyester (PE) coating), with 0.007 mm
in thickness, 0.02 kg/m? in superficial density and white/grey colour.

Manufacturer: ALUCOPANEL MIDDLE EAST L.L.C. Address: National Industries Complex —
P.O. Box 18022, Dubai — UAE

2-C CA AN RE PPLICATION FIELD

This classification has been made in compliance with the procedures provided in Standard
UNE-EN 13501-1:2007+A1:2010: “Classification in terms of the behaviour to fire of
construction products and building elements. Part 1: Classification made from the data
gathered during fire reaction tests”,
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2.1- Test Reports
Name of Laboratory Applus — LGAI
Name of Petitioner ALUCOPANEL MIDDLE EAST L.L.C.
Test Report Number 16/12570-1550 Part 1 M1
Testing method UNE-EN-ISO 11925-2:2011
UNE-EN 13823:2012+A1:2016
2.2- Results of the Tests
RESULTE —~ SAMPLE 1 — Thickness 4 mumn
Test Methorl CRITERIA CLASS B N° TESTS MEAN VALUE | COMPLIANCE
UNE-EN-ISO e
119252011 Fs < 150 mm within 60 s 12 Fs < 150 mm YES
FIGRAg2 M1 < 120 W/s 3 0.00 YES
LFS < edge of the sample 3 < to edge YES
THRs00s < 7.5 MJ 3 0.41 YES
UNE-EN CRITERIA subclass ‘s1’ N° TESTS MEAN VALUE | COMPLIANCE
138232012 SMOGRA < 30 m?/s? 3 0.00 YES
+A1‘5016 TSPsoos < 50 m? 3 32.12 YES
Ds CRITERIA subclass 'd0’ N° TESTS MEAN VALUE | COMPLIANCE
Fall of droplets/particles in
flames within 600 s 3 i ¥ES
RESULTS - SAMPLE 2 — Thickness & mm
Yoot Mathord CRITERIA CLASS B N° TESTS | MEAN VALUE | COMPLIANCE
UNE-EN-ISO s
119252011 Fs < 150 mm within 60 s 12 Fs < 150 mm YES
FIGRAo.2m1 < 120 W/s 3 2.73 YES
LFS < edge of the sample 3 < to edge YES
THRe00s < 7.5 MJ 3 0.59 YES
UNE-EN CRITERIA subclass ‘s1’ N©° TESTS MEAN VALUE | COMPLIANCE
13823 2['312 SMOGRA < 30 m?/s? 3 0.00 YES
Al';:’016 TSPsoos < 50 m? 3 29.33 YES
+Alic CRITERIA subclass ‘d0’ N° TESTS MEAN VALUE | COMPLIANCE
Fall of droplets/particles in
flames within 600 s 2 NO ¥ES
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CLASSIFICATION

The product, ALUCOPANEL U.S.A FR, related to their fire reaction behaviour, is classified
as:

Fire Behaviour Smoke Production Drops in flames

B -1 s | 1 L 1od ] 0

2.3- Field of application (*)
 This classification is valid for the following product parameters:

The classification is only valid for the product characteristics shown, and may extend to
the following parameters:

- Variable parameter 1: SUBSTRATE
Having performed the tests with the product applied over the substrate of board of
calcium silicate, with a density of 870 + 50 kg/m3, a thickness of 11 + 2 mm, the results
are valid for substrates of final use of the classes Al and A2-s1,d0, as it is indicated in
the standard UNE EN 13238:2011.

- Variable parameter 2: AIR CHAMBER
Air chamber tested: 25 mm. The obtained results are also valid for smaller air chambers
than the tested one, even without air chamber, because the presence of air chamber is
considered the most unfavourable.

- Variable parameter 3: THICKNESS

Products with commercial reference: ALUCOPANEL U.S.A FR are manufactured in different
thicknesses, with the thickness of the core layer as a variable parameter.

After performing the test with the smallest thickness 4 mm and the greatest thickness 6
mm, roting that the results comply with the same classification, by extension it is
concluded that:

The product range ALUCOPANEL U.S.A FR with a thickness between 4 mm and 6 mm, is
included in the following Euroclass:
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* The classification is valid for the following final use applications:

Exterior facade architecture cladding of midrise and highrise towers. Interior wall,
column and beam cladding. Ceiling application. Signage application.

2.4- Limitations

This classification standard does not represent any type approval neither a product
certification

Vo Digitally signed by Vanessa
,4{ Tutusaus Domingo

Technician Responsible of Euroclases
LGAI Technological Center S.A. (APPLUS)

The results refer exclusively to the samples tested at the time and under the conditions indicated.

The uncertainties expressed in this document pertain to the expanded uncertainty, which has been obtained by
multiplying the typical measurement uncertainty by the coverage factor k=2 which, for a regular distribution,
corresponds to a coverage probability of approximately 95%.

Applus+ guarantees that this task has been carried out in compliance with the requirements of our Quality and
Sustainability System, and furthermore, that the contractual terms and legal regulations have been complied.

In the framework of our improvement programme, we would appreciate any comments you may deem appropriate.
These shouid be addressed to the manager who signs this document, or to the Quality Director of Applus+, at the

following address: satisfaccion.cliente@applus.com




